

- Test Centre: B-1342 Limelette, avenue P. Holoffe 21	Tel: (32) 2 655 77 11	Fax: (32) 2 653 07 29
- Offices: B-1932 Sint-Stevens-Woluwe, Lozenberg 7	Tel: (32) 2 716 42 11	Fax: (32) 2 725 32 12
- Head Office: B-1000 Brussels, rue du Lombard 42	Tel : (32) 2 502 66 90	Fax : (32) 2 502 81 80

VAT BE 407.695.057

Page: 1/2

**LABORATORY:** EDIM  
 Insulation and sealing materials

**TEST REPORT**

Nr. DE, ATA, RE : DE651xH067  
 EDIM Lab no. : 09/027  
 Sample no. : 2009 / 05 / 018

**REQUESTED BY:** FIRESTONE BUILDING PRODUCT EUROPE  
 Ikaroslaan 75  
 BE – 1930 ZAVENTEM

**Contacted persons:**

**- Requesting party -**  
 Mrs. F. Dejonghe

**- BBRI -**  
 Mr. B. Michaux

**Conducted tests:** Determination of the watertightness (NBN EN 1928) on the joint of the sealant membrane EPDM.

<b>Date and reference of the request</b>	: 16.01.2009
<b>Date of receipt of the sample(s)</b>	: 28.01.2009
<b>Test date</b>	: February 2009
<b>Report drafted on</b>	: 16.04.2009

This test report contains 2 pages, numbered from 1/2 to 2/2 inclusive, and may be reproduced only in its entirety. Each page of the original carried the official stamp of the laboratory (in red) and was initialled by the head of the laboratory.

The results and findings are only valid for the tested samples.

- No sample
- Sample subjected to destructive test
- Sample(s) to be removed from our laboratories 60 calendar days after sending of the report, save in the case of a further written request.

Technical responsible

  
 G. Guarini

Following up of the test

  
 B. Michaux

Head of Department



F. de Barquin



## 1. Sample

1m of the sealant membrane EPDM

The sample is chosen by the requester.

## 2. Tests

### 2.1 Determination of the watertightness (NBN EN 1928)

#### *Principle*

Three test pieces are conditioned at least during 6 hours at a temperature of 23°C.

The test piece has a diameter of 200 mm. The joint of the test piece is subjected to a water pressure of 60 kPa during 24 hours. On the other face of the membrane, we put a filter paper. The membrane is considered as watertight if the colour of the filter paper stays unchanged during the test.

#### *Results*

Sample	60 kPa
Joint EPDM	No perforation

